

Practical Considerations for Switching β -Blockers in Heart Failure Patients

William T. Abraham, MD, FACP, FACC, FAHA,* Srinivas Iyengar, MD†

*Division of Cardiovascular Medicine, Davis Heart & Lung Research Institute, The Ohio State University Heart Center, Columbus, OH; †Division of Cardiovascular Medicine, The Ohio State University Heart Center, Columbus, OH

The use of β -blocker therapy has proven extremely useful in a variety of clinical settings, including the management of hypertension, acute- and post-myocardial infarction, and in congestive heart failure (HF). However, there are noticeable differences among individual β -blockers in regard to efficacy of treatment and clinical outcomes in many of these conditions. These differences are particularly apparent in the treatment of HF, where effects on reverse remodeling and interactions on the periphery are potential factors that can differentiate between the efficacy of one drug versus another. In fact, β -blockers are not a singular, homogeneous group, but rather a class made up of a number of agents with individual differences in pharmacology, receptor biology, hemodynamic effects, and tolerability. In the event of ongoing disease progression, the onus of choosing the most appropriate β -blocker falls on the clinician's shoulders. Given the baseline differences among medications of this class, the rationale and manner for transitioning to a different β -blocker should take into account the specific receptor-blockade subtype of any given agent, as well as any other intrinsic effects attributed to a specific drug. This article includes 2 protocols for switching between carvedilol, a third generation non-selective agent with vasodilatory properties through α_1 -blockade, and a β_1 -selective agent (e.g., metoprolol, atenolol). The aim is to simplify and maximize the safety and tolerability of performing this exchange. With the increasing amount of clinical evidence supporting the use of one β -blocker over another in the treatment of HF, it behooves physicians treating this patient population to utilize the adrenergic blocking agent that provides optimal therapy with minimal side effects and intolerability.

[Rev Cardiovasc Med. 2004;5(suppl. 1):S36-S44]

© 2004 MedReviews, LLC

Key words: Heart failure • β -Blockers • Carvedilol • Metoprolol CR/XL

The current uses of β -blockers in treating medical conditions vary beyond the spectrum of heart failure (HF) to include both cardiovascular and non-cardiovascular indications, such as hypertension, angina, and the treatment of migraine headache. Over the last 10 years, numerous large-scale randomized controlled trials (RCTs) have demonstrated the significant mortality

and morbidity benefits of β -blocker therapy in the management of mild to moderate HF.¹⁻⁶ In fact, over 5000 patients evaluated in over 20 trials have manifested a variety of benefits, including reductions in rates of death, hospitalization, and progression of HF, as well as improved left ventricular (LV) function, when β -blockers are combined with angiotensin-converting enzyme (ACE) inhibitors and diuretics.^{7,8} Indeed, the majority of β -blocker mortality trials have consistently shown favorable survival benefits, with a relative decrease in mortality at least as great as that produced with ACE inhibitors.^{9,10} This increasing wealth of clinical evidence has escalated β -blockers to the forefront of HF management.

Currently, both the Heart Failure Society of America Practice Guidelines and the Consensus Recommendations for the Management of Chronic Heart Failure mandate that all patients with New York Heart Association (NYHA) Class II-III HF should be treated with a β -blocker unless there is a contraindication in a particular patient, or if the patient has been shown to be intolerant of treatment with the drug.^{11,12} There have also been 2 studies extending the β -blocker spectrum in HF to incorporate patients with more or less severe disease. The Carvedilol Prospective Randomized Cumulative Survival (COPERNICUS) trial showed that the benefits of carvedilol with respect to mortality as well as morbidity could be extended to patients with severe HF, those with symptoms at rest or on minimal exertion, and with an ejection fraction (EF) less than 25%.¹³ In patients who have suffered an acute ischemic event, the Carvedilol Post Infarction Survival Control in Left Ventricular Dysfunction (CAPRICORN) trial showed that carvedilol improved outcomes in patients with LV dys-

function (LVEF < 40%) following acute myocardial infarction, with or without symptoms.¹⁴ Carvedilol's U. S. Food and Drug Administration-approved indication has widened to encompass all patients from NYHA class I (post-MI patients with LV dysfunction) through stable patients with NYHA class IV HF.

Though clinical data supports the use of β -blockers in the treatment of HF, it is prudent to remember that not all β -blockers are alike and that benefits and side effects can differ among individual agents. Also, the use of a specific β -blocker in acute HF may not indicate use of the same medication for the treatment of chronic HF. Currently, there are only 2 β -blockers that have regulatory approval in the United States for the treatment of patients with HF: carvedilol and the long-acting form of metoprolol (metoprolol CR/XL). Also, while some β -blockers (carvedilol, bisoprolol, and metoprolol succinate [CR/XL]) have been proven to reduce mortality and morbidity in HF, others do not (bucindolol, xamoterol).^{15,16} As a class, β -blockers are a diverse group of agents with intrinsic differences in pharmacology (receptor biology and important ancillary properties), hemodynamic effects, and tolerability.^{17,18} It is these differences that provide a rationale for varying clinical trial results, in patients with both ischemic and nonischemic HF.^{19,20}

There are a number of factors that should be taken into consideration when deciding which β -blocker to use in clinical practice. The choice of β -blocker for an individual patient with HF is often based on answers to several practical questions: (1) Has the patient been on a β -blocker for a prior indication (hypertension, angina, arrhythmia, migraine) when HF is first diagnosed? (2) Is there a history of intoler-

erance or poor response to a specific agent? (3) Are there any other comorbid disease processes (pulmonary disease, peripheral vascular disease, diabetes mellitus, disorders of cardiac conduction) present? (4) What medication has provided the physician with positive outcomes in the past? (5) Can the patient afford the medication? This last may be the most important consideration.

With the knowledge that β -blockers can differ on the pharmacologic as well as the clinical level and that only certain β -blockers are indicated for different phases of HF (as recent trials have shown), it follows that the choice of β -blocker for the treatment of chronic HF should be made on the current body of evidence available. To this end, only 2 agents should be considered to treat chronic HF in the United States: carvedilol and metoprolol CR/XL. Between these 2, there are a number of considerations that support the selection of carvedilol in certain subpopulations of HF patients and the use of metoprolol CR/XL in others. The results of the Carvedilol and Metoprolol European Trial (COMET), which was designed as a direct comparison between metoprolol and carvedilol, reveal that carvedilol is clearly superior to metoprolol in reducing mortality in patients with chronic HF. It is worth noting that the study investigators used metoprolol tartrate in COMET and not the longer-acting version, metoprolol succinate (CR/XL).

Given the varying pathways through which a patient can develop HF, possible previously-diagnosed cardiovascular disease processes (i.e. hypertension, post-MI), and that some physicians will electively decide to switch their HF patients from an alternative β -blocker to carvedilol, there should be an ordered process for this exchange between

agents. This review will shed some light on the rationale behind switching HF patients from another β -blocker to carvedilol (as well as vice versa) and to propose a method that will be both safe and practical.

Rationale for Switching β -Blockers

Undeterred chronic sympathetic stimulation of the cardiac, circulatory, and renal systems has been demonstrated to have long-term detrimental effects, especially in patients with HF.²¹⁻²⁴ From these observations, the rationale behind the use of β -blockers in HF was founded. Adrenergic stimulation (measured by increased cardiac and systemic norepinephrine^{25,26} along with the chronic activation of the renin-angiotensin-aldosterone system [RAAS],²⁷) has been shown to increase left ventricular (LV) wall stress by promoting peripheral vasoconstriction (increased ventricular afterload) and renal sodium and water retention (increased cardiac preload). This continuous onslaught of hormones results in pathologic changes in the myocardium, eventually leading to adverse ventricular remodeling.^{28,29} Studies conducted on both transgenic mice over-expressing β_1 -adrenergic receptors and human cardiac tissues have shown that adrenergic stimulation is also directly injurious to the cardiac myocyte on the cellular level,^{30,31} promoting changes in gene expression,^{32,33} oxidative stress,³⁴ hypertrophic cell growth,³⁵ and coronary vasoconstriction,³⁶ as well as being proarrhythmic³⁷ and proapoptotic.³⁸ The detrimental effects of chronic adrenergic stimulation in the pathophysiology of progressive HF have been extensively reviewed previously.³⁹

Though these concepts of using β -blockers in HF have been examined for nearly 25 years (beginning

with small, uncontrolled studies conducted in Sweden in the 1970s, on patients with congestive cardiomyopathy^{40,41}), it was only recently that large RCTs have confirmed the morbidity and mortality benefit of β -blockers in HF.

Bisoprolol and metoprolol, both studied for their use in HF, are β_1 -selective agents. However, β_1 -selectivity is associated with certain potential biological disadvantages. β_1 -Receptor density is usually down-regulated by nearly half in HF, desensitizing the myocardium against the deleterious effects of chronic sympathetic over-stimulation.⁴² β -Blockade with metoprolol during

such as ventricular fibrillation has been examined.⁴⁷ The progression of HF is hastened by the continuous stimulation of α_1 -receptors, which results, systematically, in both increased peripheral vasoconstriction and impaired renal perfusion.

Third-generation β -blocking agents are non-selective β -blockers with ancillary vasodilating properties.^{48,49} Vasodilation mediates a reduction in ventricular afterload, physiologically counterbalancing the negative inotropic effects of acute cardiac β -sympathetic withdrawal.⁵⁰ When tested in HF, carvedilol, which inhibits α_1 - as well as β_1 - and β_2 -adrenergic receptors, was found in

The selective blockade of only β_1 -receptors may facilitate continuous sympathetic signal transductions through the unblocked cardiac β_2 -receptor, which is not only cardiostimulatory but may also increase the likelihood of arrhythmias.

HF reverses this effect with a resulting increase or up-regulation of β_1 -receptor density.^{43,44} At the same time, metoprolol treatment is associated with increased central venous norepinephrine levels which might potentially result in a spike of adrenergic signal transduction, especially during trough plasma concentrations of the drug. The selective blockade of only β_1 -receptors may facilitate continuous sympathetic signal transductions through the unblocked cardiac β_2 -receptor, which is not only cardiostimulatory but may also increase the likelihood of arrhythmias.^{45,46} Cardiac and peripheral α_1 -receptors, which are not blocked by β_1 -selective agents, become key players in the setting of HF, due to their relative increase in receptor density. α_1 -Receptors contribute to cardiac remodeling by inducing myocyte hypertrophy and injury, and their role in deadly arrhythmias

double-blind, randomized placebo-controlled studies to improve a number of cardiac hemodynamics, including reducing heart rate and pulmonary capillary wedge pressure while increasing stroke volume, LV stroke work, and ejection fraction (EF).⁵¹ Carvedilol has also been found to be more effective in improving ventricular function when compared with metoprolol.⁵²⁻⁵⁴ These results have been attributed to carvedilol's wider degree of adrenergic blockade, when compared to β_1 -selective agents.

β_1 -Receptor density does not increase with the use of carvedilol in HF and a decrease, rather than an increase, in coronary sinus norepinephrine levels is associated with its use. As was mentioned earlier, carvedilol possesses a number of other biologically active properties in addition to α_1 -inhibition. Antioxidant protection, in the form

of its carbazole moiety, may be a factor in preventing cardiac remodeling induced by oxygen free radicals.⁵⁵⁻⁵⁷ Antiproliferative,^{58,59} anti-apoptotic,^{60,61} and anti-arrhythmic properties (G. Cice, E. Tagliamonte, L. Ferrara, A. Iacono; Internet communication, August 2001) have also been attributed to carvedilol. And lastly, carvedilol, but not metoprolol, inhibits vascular endothelin production.⁶²

With the current evidence from RCTs, one could make the connection between carvedilol's distinguishing properties and the potential advantages they might offer in the treatment of HF. In one open label study involving 30 subjects who had been considered stable on chronic metoprolol therapy, a 7-unit improvement in LVEF was reported in metoprolol-treated patients who were randomly switched to carvedilol, versus those who remained on metoprolol therapy. This study demonstrates the additional benefit of adding β_2 - and α_1 -receptor blockade to preexisting β_1 -blockade on LV reverse remodeling. In a recent meta-analysis of 19 placebo-controlled trials of at least 3 months duration, involving over 2000 Class II-IV ischemic and non-ischemic HF patients receiving carvedilol or metoprolol, Packer and associates⁵⁴ found that the increase in EF with carvedilol was almost twice that observed with metoprolol (7 vs 4 units, respectively). Interestingly enough, it was noted that this difference represented a greater therapeutic effect than had been seen with captopril or enalapril in HF patients. The COMET trial demonstrated a reduction in all-cause mortality with carvedilol, when compared to metoprolol in 3029 patients with chronic HF.⁶³ The survival benefits seen with carvedilol in this study were not directly related to baseline heart rates nor change in

blood pressure.^{64,65} Carvedilol was also shown to decrease the number of adverse cardiovascular events as well as deaths due to stroke when compared with metoprolol.^{66,67}

In addition to the previously mentioned clinical trials, there are other reasons why carvedilol is the most suitable β -blocker for use in HF. For example, lower doses of metoprolol CR/XL have not demonstrated efficacy in reducing mortality, while carvedilol reduces mortality and morbidity across the dose range from 6.25 mg to 25.0 mg, twice daily.¹ The ancillary properties that carvedilol possesses may also add hormonal antagonism that could possibly be beneficial in patients in whom the progression of disease is occurring, despite adequate therapy with maximally tolerated doses of another β -blocker along with ACE inhibitors and diuretics.

Important subgroup differences that favor the use of one β -blocking agent over another may also be present in this patient population. HF patients with diabetes, peripheral vascular disease, Raynaud's phenomenon with vasospasm in the periphery, or renal dysfunction may be better suited for carvedilol given its favorable effects on insulin sensitivity/glycemic control and lipid metabolism, peripheral vascular tone, and renal hemodynamics, respectively.⁶⁸⁻⁷³ Conversely, patients with true reactive airway disease requiring treatment with β_2 -agonists, or those with excessive hypotension or abnormal peripheral vasodilation, may benefit from treatment with a β_1 -selective agent.

Protocols for Switching to Carvedilol

Currently, there is no data from the large RCTs on how to go about an ideal exchange between cardioselective β -blockers such as metoprolol

or atenolol and carvedilol. At the conclusion of the COMET trial, patients were prescribed open-label β -blockade with the switch from study medication to an open-label drug involving a halving of the dose. The efficacy of this approach awaits peer review. Thus, the recommendations we have presented here are primarily from the observational experience of physicians who specialize in treating the HF population and are familiar with the use of carvedilol and performing the exchange of β -blockers in these patients. To give a complete overview, the regimens used in 2 publications in which switching was performed are also reviewed.^{53,74}

General Principles

Switching β -blockers is usually safe and well tolerated, although the prescribing physician's judgment concerning individual patient requirements plays a key role. The dose of the first- or second-generation β -blocker that the patient is receiving is an important consideration for the switching regimen chosen.

Some important questions that a physician has to ask him or herself prior to the exchange are: (1) Am I maintaining an adequate β -blockade to avoid the potential for precipitating ischemia or arrhythmias? (2) Am I choosing an initial dose with a low potential for producing any vasodilating side effects (e.g., dizziness or hypotension)? (3) Am I aware of possible changes in HF status due to changes in receptor sensitivity and density?

In addition, as in any patient initiating β -blockade, there should be a stable HF regimen already in place (ACE inhibitors; diuretics, digoxin, nitrates as warranted) and the patient should be relatively euvolemic. A switch between β -blockers should not be made if the patient is

acutely decompensated; these patients are best suited to treatment with positive inotropic agents, vasodilators, and, possibly, mechanical support. If a patient is having a chronic, progressive deterioration of HF or if they have not shown a response to their currently prescribed β -blocker, then a switch to carvedilol might be appropriate. It must be re-emphasized that a stable HF regimen prior to switching β -blockers is of the utmost importance and that severe decompensation episodes of HF are not suitable times to perform these exchanges.

Prior to switching to carvedilol, patients should be well-informed of

how to go about switching from other β -blockers to carvedilol: (1) an immediate change which involves stopping the existing β -blocker and initiating carvedilol within 24 hours, followed by up-titration of the carvedilol; and (2) an overlapping method in which a first- or second-generation β -blocker is weaned while carvedilol is simultaneously initiated and up-titrated.

Di Lenarda and coworkers⁵³ reported on switching from metoprolol to carvedilol in HF patients who have failed to respond adequately to metoprolol. From a total of 154 stable, dilated cardiomyopathy patients, 20% were identified as

treated with adjustment of diuretic or ACE inhibitor dose.⁵³

Maack and associates⁷⁴ recently reported on switching between β -blockers (metoprolol and carvedilol) in 68 patients treated with either agent for 1 year, who had improved in terms of LVEF and NYHA class. Patients were switched if they were stable on a minimum dose of 25 mg, twice daily, of carvedilol or 100 mg of metoprolol. The crossover was performed within 1 day during monitoring of blood pressure and heart rate in the outpatient clinic. Switching was initially done between patients receiving 25 mg doses of carvedilol and 100 mg of metoprolol. The authors reported that the change from metoprolol to carvedilol was tolerated well. Interestingly enough, the first patients switched from carvedilol to metoprolol frequently experienced hypotension or bradycardia. The metoprolol dose was then reduced to 50 mg. However, despite this lower initial dose, 25% of patients still experienced hypotension or bradycardia. The authors felt that this was probably related to the greater inverse agonist activity and more pronounced negative inotropic effects of metoprolol.

In clinical practice, most patients seem to tolerate a simple approach without an "overlap" period; that is the discontinuation of the existing β -blocker upon initiation of carvedilol, particularly if they are receiving relatively low doses of the first- or second-generation agent. In attempting this form of switch, the current β -blocker should be discontinued approximately 12 hours before the first dose of carvedilol. As mentioned above, most patients can be initially switched to 6.25 mg or 12.5 mg, twice daily, and then up-titrated at 1- to 2-week intervals (Table 1).

In some instances, where the pos-

In clinical practice, most patients seem to tolerate a simple approach without an "overlap" period; that is the discontinuation of the existing β -blocker upon initiation of carvedilol, particularly if they are receiving relatively low doses of the first- or second-generation agent.

the possible side effects that may occur after they start taking the medication. The hypotension that might result from the vasodilatory actions of carvedilol may be ameliorated somewhat by spacing out the dosing at least 2 hours from when the ACE inhibitor is given. Patients should be reassured that these effects are usually self-limiting and rarely require any further intervention. If signs or symptoms of excessive vasodilation appear, dose adjustments to the patient's other HF medications should be attempted before discontinuing carvedilol. No other vasodilatory agents (ie, calcium-channel blockers, nitrates) should be started at the same time when performing the switch between β -blockers, as side effects are more likely to occur.

Switching Algorithms

There are 2 schools of thought on

having persistent LV dysfunction (EF < 40% and reduced exercise tolerance) despite more than 1 year of adequate metoprolol therapy (mean dose of 142 mg/day). Half of these patients were switched immediately to carvedilol beginning 18 hours after their last metoprolol dose. For metoprolol doses at or above 100 mg (i.e., medium to high doses) and systolic blood pressure greater than 100 mmHg, carvedilol was started at 12.5 mg, twice daily; otherwise (i.e., for patients receiving low- to medium-sized doses of metoprolol) it was begun at 6.25 mg twice daily and titrated rapidly every 3 days to a maximum dose of 50 mg twice daily, based on a target of achieving a heart rate of 60 bpm or systolic blood pressure of 100 mm Hg. The mean administered carvedilol dose was 74 mg/day. Mild symptomatic hypotension occurred rarely during carvedilol titration and was

Table 1
Non-Overlapping Protocol* for Switching β -Blockers

Metoprolol (daily)	Week 0	Carvedilol (bid)		
		Week 2	Week 4	Week 6
50 mg	6.25 mg	12.5 mg	25.0 mg	25.0 mg [†]
100 mg, 150 mg, 200 mg	12.5 mg	25.00 mg	25.0 mg [†]	25.0 mg [†]

Atenolol (daily)	Week 0	Carvedilol (bid)		
		Week 2	Week 4	Week 6
50 mg	6.25 mg	12.5 mg	25.0 mg	25.0 mg [†]
100 mg, 150 mg, 200 mg [‡]	12.5 mg	25.0 mg	25.0 mg [†]	25.0 mg [†]

*For non-overlapping switching, the current β -blocker should be discontinued approximately 12 hr before the first dose of carvedilol.

[†]50 mg b.i.d. for body weight \geq 85 kg.

[‡]This dose is recommended only for angina.

sibility of inducing ischemia or cardiac arrhythmias is of greater concern, and especially in patients receiving higher doses of the first- or second-generation agent, an overlapping schedule for initiating and up-titrating a change to carvedilol may be used (Table 2). There should not be any significant additional β -blocking effect with the addition of low-dose carvedilol in patients who are already maximally β -blocked on their first agent. This overlap period will allow time for the patient to become more adjusted to the vasodilatory effects of carvedilol.

Given the additional adrenergic-blocking effects of carvedilol, an immediate switch from another β -blocker to high doses of carvedilol would not be prudent. However, the starting dose of carvedilol in currently β -blocked patients can be higher than the usually recommended starting dose of 3.125 mg, twice daily. Patients who are already tolerating high-dose β_1 -blockade with a stable heart rate and blood pressure, for example, may be started on a dose of carvedilol at 12.5 mg twice daily and subsequently up-titrated to a target dose. Those treated

with lower doses of β_1 -selective agents and/or those with marginal blood pressures may be initially switched to 6.25 mg of carvedilol twice daily, followed by up-titration or as tolerated.

Widely used β_1 -selective agents such as metoprolol and atenolol were

switching carvedilol to a β_1 -selective agent. Other than carvedilol, the β -blockers of choice in treating HF are metoprolol CR/XL in the United States and bisoprolol outside of the United States, (given the evidence from recent RCTs and U. S. Food and Drug Administration approval). Patients who are truly intolerant of carvedilol (for any reason) might benefit from performance of this change of medications. Indeed, some of these patients might actually have an underlying form of reactive airway disease which is exacerbated by the β_2 -receptor blocking property of carvedilol. Tables 1 and 2 could be followed in reverse when switching from carvedilol (or any non-selective adrenergic antagonist with α_1 -receptor blocking effects) to a β_1 -selective blocking agent. There should not be a significant concern regarding peripheral vasodilation when the exchange is performed in this manner. Titration should be closely monitored as there are inherent differences in the biolog-

Given the additional adrenergic-blocking effects of carvedilol, an immediate switch from another β -blocker to high doses of carvedilol would not be prudent. However, the starting dose of carvedilol in currently β -blocked patients can be higher than the usually recommended starting dose of 3.125 mg, twice daily.

used as examples for switching in this paper (Tables 1 and 2), but comparable steps can be used to exchange other β -blockers as well. In patients for whom the physician chooses not to titrate to higher doses due to side effects, clinical benefit may still be expected at carvedilol doses of 6.25 mg or 12.5 mg, twice daily, as previously mentioned.

Switching From Carvedilol to a β_1 -Selective Agent

Of course, there are situations where the exchange can be done in reverse,

ical and pharmacological properties between selective and non-selective agents, especially in relation to dose-equivalency of β -blockade and on glycemic control.

Summary

In performing the exchange from a first- or second-generation β -blocker to carvedilol:

1. A direct switch is possible, but it must be appropriately adjusted to the β -blocker dose the patient is currently receiving.
2. Hypotension and other related

Table 2
Overlapping Protocol for Switching β -Blockers

Carvedilol (bid)	Metoprolol (daily)		
Add to usual dose of:			
Week 0 at 3.125 mg	100 mg	150 mg	200 mg
Week 2 at 6.25 mg	50 mg	100 mg	150 mg
Week 4 at 12.5 mg	—	50 mg	100 mg
Week 6 at 25.0 mg	—	—	50 mg
Week 8 at 25.0 mg*	—	—	—
Carvedilol (bid)	Atenolol (daily)		
Add to usual dose of:			
Week -2 at 3.125 mg	—	—	200 mg [†]
Week 0 at 3.125 mg	50 mg	100 mg	150 mg
Week 2 at 6.25 mg	25 mg	50 mg	100 mg
Week 4 at 12.5 mg	—	25 mg	50 mg
Week 6 at 25.0 mg	—	—	25 mg
Week 8 at 25.0 mg*	—	—	—

*50 mg for body weight ≥ 85 kg.

[†]This dose is only recommended for angina.

side effects might be precipitated by a sudden or abrupt switch to a high dose of carvedilol and could possibly be avoided by a slower up-titration of dosing.

3. If the underlying principles of HF management are maintained dur-

ing this switch, this exchange is generally well tolerated.

Conclusion

The use of β -blocking agents has been clearly proven to provide significant survival benefit in patients

being treated for HF when used in combination with ACE inhibitors and diuretics. As recent evidence has shown, there are significant differences between individual β -blockers in their inherent biological and pharmacologic properties that may result in varied clinical responses. Carvedilol, a third-generation β -blocker, has been approved for use in mild to moderate HF since 1996, and has been gradually accruing increased amounts of clinical evidence solidifying its role as a potent agent in the treatment of HF. Recently, carvedilol's U. S. Food and Drug Administration-approved indication has been extended to include all patients from NYHA class I (post-MI patients with LV dysfunction) through stable patients with NYHA class IV HF. The rationale in switching a patient from a β_1 -selective agent to carvedilol can be rooted in the strength of its performance in recent RCTs as well as its baseline pharmacologic differences which might make it more suitable for certain patients. There will be patients who will need the reverse exchange, from carvedilol to a β_1 -selective

Main Points

- Currently, both the Heart Failure Society of America Practice Guidelines and the Consensus Recommendations for the Management of Chronic Heart Failure mandate that all patients with New York Heart Association (NYHA) Class II-III HF should be treated with a β -blocker unless there is a contraindication in a particular patient, or if the patient has been shown to be unable to tolerate treatment with the drug.
- HF patients with diabetes, peripheral vascular disease, Raynaud's phenomenon with vasospasm in the periphery, or renal dysfunction may be better suited for carvedilol given its favorable effects on insulin sensitivity/glycemic control and lipid metabolism, peripheral vascular tone, and renal hemodynamics, respectively.
- Carvedilol, a third-generation β -blocking agent with additional vasodilatory β_1 -blocking properties, may provide added benefit to patients with chronic heart failure who are already undergoing treatment with a β_1 -selective antagonist.
- The switch from other β -blockers to carvedilol can be made in one of two ways: an immediate change, which involves stopping the existing β -blocker and initiating carvedilol within 24 hours, followed by up-titration of the carvedilol; or an overlapping method in which a first- or second-generation β -blocker is weaned while carvedilol is simultaneously initiated and up-titrated.
- For patients who are truly intolerant of carvedilol, a similar switch in the opposite direction can be safely performed, preferably to metoprolol CR/XL, the only other β -blocker with an approved indication for heart failure.

agent, as well. The ability to perform both types of exchanges safely and effectively, as well as for practical considerations, are important reasons why protocols highlighting this management strategy are needed in clinical practice. ■

References

- Bristow MR, Gilbert EM, Abraham WT, et al. Carvedilol produces dose-related improvements in left ventricular function and survival in subjects with chronic heart failure. MOCHA Investigators. *Circulation*. 1996;94:2807-2816.
- CIBIS-II. The Cardiac Insufficiency Bisoprolol Study II (CIBIS-II): a randomised trial. *Lancet*. 1999;353:9-13.
- MERIT-HF. Effect of metoprolol CR/XL in chronic heart failure: Metoprolol CR/XL Randomised Intervention Trial in Congestive Heart Failure (MERIT-HF). *Lancet*. 1999;353:2001-2007.
- Packer M, Bristow MR, Cohn JN, et al. The effect of carvedilol on morbidity and mortality in patients with chronic heart failure. U.S. Carvedilol Heart Failure Study Group. *N Engl J Med*. 1996;334:1349-1355.
- Packer M, Colucci WS, Sackner-Bernstein JD, et al. Double-blind, placebo-controlled study of the effects of carvedilol in patients with moderate to severe heart failure. The PRECISE Trial. Prospective Randomized Evaluation of Carvedilol on Symptoms and Exercise. *Circulation*. 1996;94:2793-2799.
- CIBIS Investigators and Committees. A randomized trial of beta-blockade in heart failure. The Cardiac Insufficiency Bisoprolol Study (CIBIS). *Circulation*. 1994;90:1765-1773.
- Heidenreich PA, Lee TT, Massie BM. Effect of beta-blockade on mortality in patients with heart failure: a meta-analysis of randomized clinical trials. *J Am Coll Cardiol*. 1997;30:27-34.
- Lechat P, Packer M, Chalon S, et al. Clinical effects of beta-adrenergic blockade in chronic heart failure: a meta-analysis of double-blind, placebo-controlled, randomized trials. *Circulation*. 1998;98:1184-1191.
- Vantrimpont P, Rouleau JL, Wun CC, et al. Additive beneficial effects of beta-blockers to angiotensin-converting enzyme inhibitors in the Survival and Ventricular Enlargement (SAVE) Study. SAVE Investigators. *J Am Coll Cardiol*. 1997;29:229-236.
- Cleland JG, McGowan J, Clark A, Freemantle N. The evidence for beta blockers in heart failure. *BMJ*. 1999;318:824-825.
- HFSA. Heart Failure Society of America (HFSA) practice guidelines. HFSA guidelines for management of patients with heart failure caused by left ventricular systolic dysfunction—pharmacological approaches. *J Card Fail*. 1999;5:357-382.
- Packer M, Cohn JN, on behalf of the Steering Committee and Membership of the Advisory Council to Improve Outcomes Nationwide in Heart Failure. Consensus recommendations for the management of chronic heart failure. *Am J Cardiol*. 1999;83:1A-38A.
- Packer M, Coats AJS, Fowler MB, et al. Effect of carvedilol on survival in severe chronic heart failure. *N Engl J Med*. 2001;344:1651-1658.
- The Capricorn Investigators. Effect of carvedilol on outcome after myocardial infarction in patients with left-ventricular dysfunction: the CAPRICORN randomised trial. *Lancet*. 2001;357:1385-1390.
- The Xamoterol in Severe Heart Failure Study Group. Xamoterol in severe heart failure. The Xamoterol in Severe Heart Failure Study Group [published erratum appears in *Lancet* 1990;336(8716):698]. *Lancet*. 1990;336:1-6.
- The Beta-Blocker Evaluation of Survival Trial Investigators. A trial of the beta-blocker bucindolol in patients with advanced chronic heart failure. *N Engl J Med*. 2001;344:1659-1667.
- Bristow MR. Mechanism of action of beta-blocking agents in heart failure. *Am J Cardiol*. 1997;80:26L-40L.
- Bristow MR. Beta-adrenergic receptor blockade in chronic heart failure. *Circulation*. 2000;101:558-569.
- Packer M. Beta-adrenergic blockade in chronic heart failure: principles, progress, and practice. *Prog Cardiovasc Dis*. 1998;41:39-52.
- Abraham WT, Singh B. Ischemic and nonischemic heart failure do not require different treatment strategies. *J Cardiovasc Pharmacol*. 1999;33(Suppl 3):S1-S7.
- Cohn JN, Levine TB, Olivari MT, et al. Plasma norepinephrine as a guide to prognosis in patients with chronic congestive heart failure. *N Engl J Med*. 1984;311:819-823.
- Packer M. The neurohormonal hypothesis: a theory to explain the mechanism of disease progression in heart failure [editorial]. *J Am Coll Cardiol*. 1992;20:248-254.
- Bristow MR, Ginsburg R, Minobe W, et al. Decreased catecholamine sensitivity and beta-adrenergic-receptor density in failing human hearts. *N Engl J Med*. 1982;307:205-211.
- Swedberg K, Viquerat C, Rouleau JL, et al. Comparison of myocardial catecholamine balance in chronic congestive heart failure and in angina pectoris without failure. *Am J Cardiol*. 1984;54:783-786.
- Hasking GJ, Esler MD, Jennings GL, et al. Norepinephrine spillover to plasma in patients with congestive heart failure: evidence of increased overall and cardiorenal sympathetic nervous activity. *Circulation*. 1986;73:615-621.
- Kaye DM, Lefkowitz J, Jennings GL, et al. Adverse consequences of high sympathetic nervous activity in the failing human heart. *J Am Coll Cardiol*. 1995;26:1257-1263.
- McDonald KM, Rector T, Carlyle PF, et al. Angiotensin-converting enzyme inhibition and beta-adrenoceptor blockade regress established ventricular remodeling in a canine model of discrete myocardial damage. *J Am Coll Cardiol*. 1994;24:1762-1768.
- Patten RD, Udelsom JE, Konstam MA. Ventricular remodeling and its prevention in the treatment of heart failure. *Curr Opin Cardiol*. 1998;13:162-167.
- Hall SA, Cigarroa CG, Marcoux L, et al. Time course of improvement in left ventricular function, mass and geometry in patients with congestive heart failure treated with beta-adrenergic blockade. *J Am Coll Cardiol*. 1995;25:1154-1161.
- Mann DL, Kent RL, Parsons B, Cooper G. Adrenergic effects on the biology of the adult mammalian cardiocyte. *Circulation*. 1992;85:790-804.
- Engelhardt S, Hein L, Wiesmann F, Lohse MJ. Progressive hypertrophy and heart failure in beta 1-adrenergic receptor transgenic mice. *Proc Natl Acad Sci USA*. 1999;96:7059-7064.
- Colucci WS. Molecular and cellular mechanisms of myocardial failure. *Am J Cardiol*. 1997;80:15L-25L.
- Lowes BD, Minobe W, Abraham WT, et al. Changes in gene expression in the intact human heart. Down-regulation of alpha-myosin heavy chain in hypertrophied, failing ventricular myocardium. *J Clin Invest*. 1997;100:2315-2324.
- Kanai AJ, Mesaros S, Finkel MS, et al. Beta-adrenergic regulation of constitutive nitric oxide synthase in cardiac myocytes. *Am J Physiol*. 1997;273:C1371-C1377.
- Zierhut W, Zimmer HG. Significance of myocardial α - and β -adrenoceptors in catecholamine-induced cardiac hypertrophy. *Circ Res*. 1989;65:1417-1425.
- Simons M, Downing SE. Coronary vasoconstriction and catecholamine cardiomyopathy. *Am Heart J*. 1985;109:297-304.
- Molina-Viamonte V, Anyukhovsky EP, Rosen MR. An α -1-adrenergic receptor subtype is responsible for delay after depolarizations and triggered activity during simulated ischemia and reperfusion of isolated canine Purkinje fibers. *Circulation*. 1991;84:1732-1740.
- Communal C, Singh K, Pimentel DR, Colucci WS. Norepinephrine stimulates apoptosis in adult rat ventricular myocytes by activation of the beta-adrenergic pathway. *Circulation*. 1998;98:1329-1334.
- Eichhorn EJ, Bristow MR. Medical therapy can improve the biological properties of the chronically failing heart. A new era in the treatment of heart failure. *Circulation*. 1996;94:2285-2296.
- Waagstein F, Hjalmarson A, Varnauskas E, Wallentin I. Effect of chronic beta-adrenergic receptor blockade in congestive cardiomyopathy. *Br Heart J*. 1975;37:1022-1036.
- Swedberg K, Hjalmarson A, Waagstein F, Wallentin I. Prolongation of survival in congestive cardiomyopathy by beta-receptor blockade. *Lancet*. 1979;1:1374-1376.
- Bristow MR, Ginsburg R, Umans V, et al. Beta-1 and beta-2 adrenergic-receptors subpopulations in nonfailing and failing human ventricular myocardium: coupling of both receptor subtypes to muscle contraction and selective beta-1 receptor down-regulation in heart failure. *Circ Res*. 1986;59:297-309.
- Gilbert EM, Abraham WT, Olsen S, et al. Comparative hemodynamic, left ventricular functional, and antiadrenergic effects of chronic treatment with metoprolol versus carvedilol in the failing heart. *Circulation*. 1996;94:2817-2825.
- Heilbrunn SM, Shah P, Bristow MR, et al. Increased beta-receptor density and improved hemodynamic response to catecholamine stimulation during long-term metoprolol therapy in heart failure from dilated cardiomyopathy. *Circulation*. 1989;79:483-490.

45. Hall JA, Kaumann AJ, Brown MJ. Selective beta 1-adrenoceptor blockade enhances positive inotropic responses to endogenous catecholamines mediated through beta 2-adrenoceptors in human atrial myocardium. *Circ Res*. 1990;66:1610-1623.
46. Billman GE, Castillo LC, Hensley J, et al. Beta 2-adrenergic receptor antagonists protect against ventricular fibrillation: in vivo and in vitro evidence for enhanced sensitivity to beta 2-adrenergic stimulation in animals susceptible to sudden death. *Circulation*. 1997;96:1914-1922.
47. Schomig A, Richardt G, Kurz T. Sympathoadrenergic activation of the ischemic myocardium and its arrhythmogenic impact. *Herz*. 1995;20:169-186.
48. Bristow MR, Roden RL, Lowes BD, et al. The role of third-generation beta-blocking agents in chronic heart failure [published erratum appears in *Clin Cardiol* 1999 Mar;22(3): following table of contents]. *Clin Cardiol*. 1998;21:133-113.
49. Ruffolo RR Jr, Gellai M, Hieble JP, et al. The pharmacology of carvedilol. *Eur J Clin Pharmacol*. 1990;38(Suppl 2):S82-S88.
50. Gilbert EM, Anderson JL, Deitchman D, et al. Long-term beta-blocker vasodilator therapy improves cardiac function in idiopathic dilated cardiomyopathy: a double-blind, randomized study of bucindolol versus placebo. *Am J Med*. 1990;88:223-229.
51. Olsen SL, Gilbert EM, Renlund DG, et al. Carvedilol improves left ventricular function and symptoms in chronic heart failure: a double-blind randomized study. *J Am Coll Cardiol*. 1995;25:1225-1231.
52. Metra M, Giubbini R, Nodari S, et al. Differential effects of beta-blockers in patients with heart failure: a prospective, randomized, double-blind comparison of the long-term effects of metoprolol versus carvedilol. *Circulation*. 2000;102:546-551.
53. Di Lenarda A, Sabbadini G, Salvatore L, et al. Long-term effects of carvedilol in idiopathic dilated cardiomyopathy with persistent left ventricular dysfunction despite chronic metoprolol. The Heart-Muscle Disease Study Group. *J Am Coll Cardiol*. 1999;33:1926-1934.
54. Packer M, Antonopoulos GV, Berlin JA, et al. Comparative effects of carvedilol and metoprolol on left ventricular ejection fraction in heart failure: results of a meta-analysis. *Am Heart J*. 2001;141:899-907.
55. Yue TL, Cheng HY, Lysko PG, et al. Carvedilol, a new vasodilator and beta adrenoceptor antagonist, is an antioxidant and free radical scavenger. *J Pharmacol Exp Ther*. 1992;263:92-98.
56. Dandona P, Karne R, Ghanim H, et al. Carvedilol inhibits reactive oxygen species generation by leukocytes and oxidative damage to amino acids. *Circulation*. 2000;101:122-124.
57. Senior R, Basu S, Kinsey C, et al. Carvedilol prevents remodeling in patients with left ventricular dysfunction after acute myocardial infarction. *Am Heart J*. 1999;137:646-652.
58. Ohlstein EH, Douglas SA, Sung CP, et al. Carvedilol, a cardiovascular drug, prevents vascular smooth muscle cell proliferation, migration, and neointimal formation following vascular injury. *Proc Natl Acad Sci USA*. 1993;90:6189-6193.
59. Sung CP, Arleth AJ, Ohlstein EH. Carvedilol inhibits vascular smooth muscle cell proliferation. *J Cardiovasc Pharmacol*. 1993;21:221-227.
60. Yue TL, Ma XL, Wang X, et al. Possible involvement of stress-activated protein kinase signaling pathway and Fas receptor expression in prevention of ischemia/reperfusion-induced cardiomyocyte apoptosis by carvedilol. *Circ Res*. 1998;82:166-174.
61. Feuerstein G, Yue TL, Ma X, Ruffolo RR. Novel mechanisms in the treatment of heart failure: inhibition of oxygen radicals and apoptosis by carvedilol. *Prog Cardiovasc Dis*. 1998;41:17-24.
62. Saijonmaa O, Metsarinne K, Fyhrquist F. Carvedilol and its metabolites suppress endothelin-1 production in human endothelial cell culture. *Blood Press*. 1997;6:24-28.
63. Poole-Wilson PA, Swedberg K, Cleland JGF, et al. Comparison of carvedilol and metoprolol on clinical outcomes in patients with chronic heart failure in the Carvedilol or Metoprolol European Trial (COMET) randomized controlled trial. *Lancet*. 2003;362:7-13.
64. Metra M, DiLenarda A, Hanrath P, et al. Blood pressure changes do not influence the beneficial effects of carvedilol compared to metoprolol in the patients with heart failure: Results from the COMET (Carvedilol or Metoprolol European Trial). Poster number 1012-103, Presented at the 53rd Annual Scientific Session of the American College of Cardiology, New Orleans, LA. March 2004.
65. Metra M, Cleland JGF, DiLenarda A, et al. Lack of heart rate effects on the mortality benefits of carvedilol compared to metoprolol in the patients with heart failure: Results from the Carvedilol or Metoprolol European Trial (COMET). Poster number 1012-121, Presented at the 53rd Annual Scientific Session of the American College of Cardiology, New Orleans, LA. March 2004.
66. Poole-Wilson PA, Swedberg K, Cleland JGF, et al. A comparison of adverse events occurring with carvedilol or metoprolol in the treatment of heart failure: Results from COMET. Presented at the 53rd Annual Scientific Session of the American College of Cardiology, New Orleans, LA. March 2004.
67. Remme WJ, Cleland JG, DiLenarda A, et al. Carvedilol better protects against vascular events than metoprolol in heart failure: Results from COMET. Presented at the 53rd Annual Scientific Session of the American College of Cardiology, New Orleans, LA. March 2004.
68. Abraham WT, Tsvekova T, Lowes BD, et al. Carvedilol improves renal hemodynamics in patients with chronic heart failure. *Circulation*. 1998;98:1:378-1-379.
69. Fassbinder W, Quader O, Waltz A. Treatment with carvedilol is associated with a significant reduction in microalbuminuria: a multicentre randomised study [see comments]. *Int J Clin Pract*. 1999;53:519-522.
70. Jacob S, Rett K, Henriksen EJ. Antihypertensive therapy and insulin sensitivity: do we have to redefine the role of beta-blocking agents? *Am J Hypertens*. 1998;11:1258-1265.
71. Marchi F, Ciriello G. Efficacy of carvedilol in mild to moderate essential hypertension and effects on microalbuminuria: a multicenter, randomized, open-label, controlled study versus atenolol. *Adv Ther*. 1995;12:212-221.
72. Giugliano D, Acampora R, Marfella R, et al. Metabolic and cardiovascular effects of carvedilol and atenolol in non-insulin-dependent diabetes mellitus and hypertension. A randomized, controlled trial. *Ann Intern Med*. 1997;126:955-959.
73. Nagakawa Y, Akedo Y, Kaku S, Orimo H. Effects of carvedilol on common carotid arterial flow, peripheral hemodynamics, and hemorheologic variables in hypertension. *Eur J Clin Pharmacol*. 1990;38(Suppl 2):S115-S119.
74. Maack C, Elter T, Nickenig G, et al. Prospective crossover comparison of carvedilol and metoprolol in patients with chronic heart failure. *J Am Coll Cardiol*. 2001;38:939-946.